5347 350D —bk SEAT

R HRES BB B TR Bl ®= - |=E R B fis
i
%

NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P]  From ~ up 7o seriALNO. | REMARKS

1 5332 3501 000 |7°L—F PLATE 1

2 5347 3502 000 |7°L—+t PLATE 1 - NO. 1560205 2B B

2 5347 3502 001 |7°L—+t PLATE 1 D |NO. 1560206 — 4B B

3 K110 0108 016 |Fi'Jvb BOLT 6 |M8*16

4 5332 3503 001 |7'5%vb BRACKET 1 - NO. 1560205 2ERRE
4 5332 3503 002 |7°5%vb BRACKET 1 D |NO. 1560206 - ABRRE

5 5332 3506 000 |7°74yb BRACKET 1

6 5312 3514 000 |27"u% SPRING 1

7 5332 3507 000 |7°37vb BRACKET 1

8 3611 1807 000 |£3'3° L GROMMET 1 |Cc-6

9 F300 0106 000 |FFyb NUT 2 |M6

10 5347 3509 000 |7°37yb BRACKET 1 - NO. 1560205 —{kE
10 5347 3509 001 |7'5%vb BRACKET 1 D |NO. 1560206 - S E|H
11 0350 0140 822 |PW WASHER 1 |8%22x1.6

12 F301 0108 000 |FFyb NUT 4 |m8

13 5347 3511 000 |/—F SEAT 1

14 0562 0108 035 |E574vE"Y PIN 1 |8%35

15 0523 0108 000 JAF97°t™Y PIN SNAP 118

16 5332 3512 000 |3'L1% RUBBER 2

17 3661 1457 100 |49)y7’ CLIP 6

18 K710 0108 025 |Fi Vb BOLT 1 |M8*25(7T)

19 A110 0108 016 |&')Lb BOLT 4 |M8%16

20 5332 3523 000 |7-7° TAPE 4

21 5347 3512 000 |n'47° PIPE 1

22 5347 3505 000 |7°L—} PLATE 1 D |NO. 1560206 — HENR
23 5347 3503 000 |t PIN 1 D |NO. 1560206 - HENR
24 0350 0141 022 |PwW WASHER 1 [10%22%1.6 D |NO. 1560206 - SEIE
25 0523 0110 000 JAF97°EY PIN SNAP 1 ]10 D |NO. 1560206 - HENR

7£1) No.2,No.4,No.10,No0.22,N0.23,N0.24,No.25 - MHUZ T, HIAESL O BHENH Y £,
CMX2202

2014/May




